= Decoral’

System
Suitability for outdoor
use of different
combinations between
polyurethane Decoral
System® Powder
coatings and heat
transfer film Decoral
System® must be
assessed on
www.decoral-
system.com. (link:
TESTED FOR OUTDOOR
USE) or contacting our
laboratory.

Powder Coating: DS 403 + Heat Transfer Film: 2523/03 Powder Coating: DS 772 + Heat Transfer Film: 2523/03

-

Powder Coating: DS 716 + Heat Transfer Film: 2523/05

Powder Coating: DS 739 + Heat Transfer Film: 2523/03

L’idoneita all'impiego in
esterno degli
abbinamenti tra
prodotti vernicianti
poliuretanici Decoral
System® e film
sublimatici Decoral
System® dovra essere
valutata sul sito internet
www.decoral-
system.com (alla voce
FINITURE ADATTE PER
USO ESTERNO) oppure
contattando il nostro

laboratorio.

Powder Coating: DS 721 + Heat Transfer Film: 2523/04



http://www.decoral-system.com/
http://www.decoral-system.com/

Test Report: Test Report: Test Report:
e isill = Decoral LAB & e sl = Decoral LAB & el == Decoral LAB & 91

Weathering Test Research ond De: ent Weathering Test Research ond Development Weathering Test Research ond Dew
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(reference)

Exposed
area
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LAB. ID NUMBER: 47246 LAB. ID NUMBER: 47248 / LAB. ID NUMBER: 47249
POWDER COATING: DS 772 POWDER COATING: DS 721 { POWDER COATING: DS 716
HEAT TRANSFER FILM: 2523/03 HEAT TRANSFER FILM: 252304 HEAT TRANSFER FILM: 2523105
Colour Variation (AE): 0,72 Colour Vartation (AE): 1,35 Calour Variaion (AE): 1.4
residual gioss: 60% residual gioss: 87% reskiual gioss: 97%

Technical Remarks Technical Remarks Technical Remarks

Sumacient residual gioss and low colour variation (AE), Excebent residual gloss and low colour variation (AE), after 1112 hours. Excelient resioual gioss and low colour variation (AE), after 1112 hours.
after 1112 hours.

Testwas caied on samples prepared according fo fechnikcal specifications suppiled by raw materials manufscharers. Test was carried on sampies prepared accoeding to fechnical spectications suppiled by raw materials manufachurers. Test was carried on sampies prepared acconding to echnical spectfications supplied by raw materials manufachurers.
However, the resistance against acceierated westhering test is only one of the condiions mecessary for the evaksation of Y However, e resistance against acceierated westhering iest is oniy one of the condiions necessary for the evatsation of However, the resistance against acceierated wesihering fest is onfy one of the condifions necessary for the evaiuation of
the resistance of the Snished product. For a final assessment see further analysis on natural exposure in Florida. the resistance of the Sinished product. For a final assessment see furiher analysis on natural exposure in Flords. the resisance of the Sinished product. For a final assessment see further analysis on naturl exposure in Florids.

Date: 29092021 Date: 0211172020 Date: 0211/2020

Mod_TR_01_revi3 Laboratory Decoral System 1D Repart TR-A-58-2021 Mod_TR_01_revo3 Lavoratory Decoral System ID Repart: TR-1A-92-2020 Mod_TR_01_revd3 Laboratory Decoral Sysiem ID Report: TR-A-81-2020
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LAB. ID NUMBER: 43445
POWDER COATING: DS 403
HEAT TRANSFER FILM: 252303
Colour Variation (AE): 1,43
residual gloss: 89%

LAB. ID NUMBER: 43444
POWDER COATING: DS 733
HEAT TRANSFER FILM: 252303
Colour Variation (AE): 1,01
reskiual gloss: 100%

Technical Remarks

Technical Remarks

Excedlent residual gloss and low colour variation (AE),
after 1109 hours.

Test was caried on samples prepared according fo fechnical specifications suppiled by raw materials manufscharers.
However, the resistance against acceierated westhering iest is only oee of the condiions mecessary for the evaksation of
the resistance of the Snished product. For a final assessment see further analysis on natural exposure in Florida.

Mod_TR_01_revi3 Laboratory Decoral System Date: 2910212021 1D Repart TR-A-60-2021 Mod_TR_01_revo3 Laboratory Decoral System Date: 2910212021 1D Report: TR-A-58-2021

Excelient reskiual gloss and low colour variaion (AE),
after 1109 hours. ,
Test was casried on sampies prepared according fo fechnkcal spectications suppiied by raw maderials manutchurers.
However, the resistance against acceierated weathering test ts only one of the condiEons mecessary for the evaksation of
the resistance of the Snished product. For  final assessment see further analysis on natural exposure in Flords.



